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Index  Stock Code Description l';»dex Stock Code Description
No. 0.
1 SM16-17R/0001 Bolt 5/16" x 1/2° 81 SM16-17R/0081 Frame Support
2 SM16-17R/0002 Washer 5/16° 82 SM16-17R/0082 P!ate Wsher
3 SM16-17R/0003 Pulley Guard 83 SM16-17R/0083 Rivet
4 SM16-17R/0004 Bolt 1/4” x 1-1/4" 84 SM16-17R/0084 Diaphragm
) SM16-17R/0005 Nut 1/4” 85 SM16-17R/0085 Water Nozzle
6 SM16-17R/0006 Nut 1/2" 86 SM16-17R/0086 Indicating Needle
7 SM16-17R/0007 Spring Washer 1/2" 87 SM16-17R/0087 Bolt 3/16” x /4
8 SM16-17R/0008 Plate Wa 89 SM16-17R/0089-NLV  Button Switch, no load voltage
- sher 1/2° " 1-1/2"
9 SM16-17R/0009 Nut 1/4" 90 SM16-17R/0090 Boilt 5/16' x1-
10 SM16-17R/0010 Bow Saw 91 SM16-17R/0091 Nut 5/16'
1 SM16-17R/0011 Wei 92 SM16-17R/0092 Nut 5/16”
- eight . "
R/00 i 93 SM16-17R/0093 Bolt 5/16" x 1-1/2'
12 SM16-17R/0012 L-Typa Oiler Cup 94 SM16-17R/0094 Length Bar
13 SM16-17R/0013 Bolt 1/47 x 172"
5 95 SM16-17R/0095 T-Head Screw
14 SM16-17R/0014 Star Washer 1/4’ 9% SM16-17R/0096 Length Fixing Plate
}: ng} ;:’,%}g :;;‘;A'm 98 SM16-17R/0098 Bolt 5/16" x /4 . _
) -17 cket Headless Set Screw 5/16" x 3/8"
17 SMIGI7RO0T7  Oer 0 SMIGATROI00  Motor Pully
-17R/0018 Bolt 1/2"x 1”
0 2312 170019 Nut 1/4" 101 VM6 Belt M-16
- 1 SM16-17R/0102 Pump Pulle
20 SM16-17R/0020 Bolt 1/4" x 17 TR Hoap Pulley
21 SM16-17R/0021 Bolt 1/4" x 1-1/4 104 SM16-17R/0104 Cooling Pump
22 8/6203 Ball Bearing 105  SM16-17R/0105 Bolt 5/16" x V4"
23 SM16-17R/0023 Link Screw (Gear) 106 SM16-17R/0106 Nut 1/2° NC
24 SM16-17R/0024 Connecting Bar 107 SM16-17R/0107 Nut 5/16"
25 SM16-17R/0025 Link Screw (Bow Saw) 108 SM16-17R/0108 Compressing Arm
26 SM16-17R/0026 Blade Fixed Plate 109 SM16-17R/0109 Cup Head Pin
27 SM16-17R/0027 Socket Head Set Screw 1/4” x 3/4” 110 SM16-17R/0110 Cotter Pin 1/16”
28 SM16/17/8 Blade, 14 TPI 111 SM16-17R/0111 Compressing Bracket
SM16/17/8/10 Blade, 10 TP 112 SM16-17R/0112 Nut 1/2" NC
SM16/17/B/18 Blade, 18 TPI 113 SM16-17R/0113 Bolt 3/8" x 1-1/2"
29 SM16-17R/0029 Blade Adjust Screw 114 SM16-17R/0114 Bolt 3/8” x 1-1/2”
30 V/IA34 Belt A-34 115 SM16-17R/0115 Nut 3/8"
31 SM16-17R/0031 Star Washer 1/4” 116 SM16-17R/0116 Flat Washer 3/8"
32 SM16-17R/0032 Bolt 1/4” x 3/4” 117 SM16-17R/0117 Brass Brushing
33 SM16-17R/0033 Nut 5/8” 118 SM16-17R/0118 Nut 1/2" NF
34 SM16-17R/0034 Star Washer 5/8" 119 SM16-17R/0119 Star Washer 1/2"
35 SM16-17R/0035 Bolt 1/2" x 1-1/4” 120 SM16-17R/0120 Plate Washer 1/2"
36 SM16-17R/0036 Star Washer 1/2” 121 SM16-17R/0121 Gear Shaft
37 SM16-17R/0037 Bolt 5/8” x 3" 122 SM16-17R/0122 Spring Pin
38 SM16-17R/0038 Bolt 5/8” x 86mm 123 SM16-17R/0123 Gear 11”0T
39 SM16-17R/0039 Fixed Vice 124 SM16-17R/0124 Nut 1/2 NT
40 SM16-17R/0040 Fixed Plate 125 B/6204Z Ball Bearing
41 SM16-17R/0041 Free Vice 126 SM16-17R/0126 Pulley Shaft
a omenmes  ma T 128 SMIG7ROI®  Snafasing
43 SM16-17R/0043 Bed -
44 SM16-17R/0044 Lead Screw 129 SM16-17R/0129 Small Gear 28T
45 SM16-17R/0045 Socket Headless Set Screw M6 x P.10 x 6 :gg :m g-:;:l/g:g? :Lattil\gna;f;er 4
SM16-17R/0046 Stop Collar -
:g SM1 2.1 7R/0047 Scrzw Set 132 SM16-17R/0132 Washer 1/2"
» n M16-17R/0133 Wheel
48 SM16-17R/0048 Socket Headless Set Screw 1/4” x 1/4 133 S )
49 SM16-17R/0049 Water Inlet Screw 134 SM16-17R/0134 Star Washer 5/16
50 SM16-17R/0050 Hose 135 SM16-17R/0135 Motor ]
A vl L ol A 2 SWelTROI  Bonse o
52 SM16-17| tar Washer 3
S Snemoon  saswei o guermmes  rmpwen
54 SM16-17R/0054 Belt Adjusting Screw 140 SM16-17R/0140 Nut 1/2” NC
e omne7RIO0SS puZ NG e 141 SM16-17R/0141 Cup Head Pin
56 SM16-17R/0056 Flat Washer 5/16 142 SM16-17R/I0142 Swing Bolt
3 SM16-17R/0057 Star Washer 5/16” 143 SM16-17R/0143 Cotter Pin 1/16"
58 SM16-17R/0058 Bolt 5/16” x 3/4” 144 SM16-17R/0144 Flat Washer
59 SMi6-17R/0059 Front Support 145 SM16-17R0145 Hydraulic Pum
60 SM16-17R/0060 Saw Am Tile 1451 SM16-17R/0145-1 Tank Cover
61 SM16-17R/0061 Star Washer 5/16” 1452 SM16-17R/0145.2 Screw
o ammearhocez o e X 1453  SM16-17R0145-3  Control Piston
- o x 145-4  SM16-17R/0145-4 Ram Piston
64 SM16-17R/0064 Oiler 1455  SM16-17R/0145-5 Spring
65 SM16-17R/0065 Compressmg Wheel 145-6 SM16-17R/0145-6 Body
66 SM16-17R/0066 Cup Head Pin 6 x 32 145-7  SM16-17R/0145-7 Non-Return Valve
67 SM16-17R/0067 Knob 1458  SM16-17R/0145-8 Ball
68 SM16-17R/0068 Socket Headless Set Screw M10xP.1.5x10 145-9 SM16-17R/0145-9 Nut
69 SM16-17R/0069 Nut 172" NC 145-10 SM16-17R/0145-10  Tank
70 SM16-17R/0070 Switch Bar 146 SM16-17R/0146 Bolt 5/16” x 1-1/4”
7 SM16-17R/0071 Nut 1/2° NF 147 SM16-17R/0147 Washer 5/16”
72 SM16-17R/0072 Plate Washer 1/2” 148 SM16-17R/0148 Gear Guard
73 SM16-17R/0073 Cam 149 SM16-17R/0149 Nut 5/16”
74 SM16-17R/0074 Oiler Cup 151 SM16-17R/0151 Cable Fixture
75 SM16-17R/0075 Brass Brushing 152 SM16-17R/0152 Rear Support
76 SM16-17R/0076 Pulley 1583 SM16-17R/0153 Cotter Pin 3/32”
77 SM16-17R/0077 Pin5x20 154 SM16-17R/0154 Wheel Shaft
78 B/6204Z Ball Bearing 156 SM16-17R/0156 Washer
79 SM16-17R/0079 Bolt 1/2" x 1-1/4”
80 SM16-17R/0080 Star Washer 1/2”
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